LU-YUL423U0Y( MHK 11°9Y2  14:UY No.UL18 P.13

MOWER
MODELC2035-010 N




L e T IR INT

FAFIIN | I 472506097

MAR 119>

m SAFETY INSTRUCTIONS m

READ AND FOLLOW THESE SAFETY INSTRUCTIONS CAREFULLY TO ENSURE SAFE AND PROPER

OPERATION OF YOUR UNIT.

TRAINING
+ Read the owner's manual carefully. Be thoroughly
famitlar with controls and the proper use of the mowaer.
+ Never allow children or young teenagers 1o operaw a
power mower and Instruct them to stay away while It Is
operating. Never allow adults to oparate mower without
proper instructions.
+ Woar safety glasses or eye shields when assembling
or operating mowetr.
+ Keep tha area of oparation clear of all persons, particu-
larly small chiidren, and pata.

PREPARATION

» Tharoughly Inspect the area where the mower Is to be
used and remove all stones, sticks, wires, bones, and
other forelgh objects.

» Do not operate the mower when barefoot or wearihg
sandals. Always wear substantial lootwear. Do not wear
loose fitling clothing that could get caught In moving
parts.

+ Check the fuel befora atarting the engine. Do not fill the
fuel tank indoors, when the angine Is running or untli the
engine has baen allowed to cool for several minutes afier
running. Clean off any spilied fuel before starting the
engine, Use only approved fuel eontainer.

OPERATION

» Do not change tha engine governot settings or over-
spead the engine.

+ Do riot put hands or feet near or under rotating parts.
+ Stop the blade whan crossing gravel drives, walks or
roads,

» After striking a forelgn object, stop the engine (motor),
remaove the wire trom the spark plug (or disconnect battery
wire I o aquippaed), thoraughly inspect the mower for any
damage, and repair the damage before restarling and
oparating the mower.

« lfthe mower should startio vibrate abnormally, stop the
engine (motor) and check Immediately for the cause.
Vibration Is generally & warning of trouble.

« Stop the engine (motor) whenaver you leave the mower,
bafore cleaning the mower housing, and when making any
repalrs or Inspections.

» What cleaning, repalring, or Inspacting, make cartain
the blade ahd all moving parts have stopped. Disconnact
the spark plug wire, and keep the wire away from the plug
{or diecnnnant battary wire If so saulpped) to provent
accidental starting.

* Do net run the engine indoors; exhaust fumes are
dangerous (contalining CARBON MONOXIDE, sn ODOR-
LESS and DEADLY GAS).

+ Shut the engine (moter) off and walt until the blade
comes to a complate stop before unclogging housing.

= Mow across the face of slopes; hever up and down,
Exerclise extrome caution when changing direction on
slopes. Do not mow excessivaly steep slopes.,

+ QGive your compiete and undlivided attention to the job at
hand while mowing.

* Never operata the mower without proper guards, plates,
or other safety devices In placa,

» Keop washout poris and other mower-housing open-
igis Giessid when mowing.

+ Aiways clean elippings from undarsida of mower-hous-
Ing and around drive elaments after each usge,

MAINTENANCE AND STORAGE

« Check the blade and engine mounting bolts at frequent
intarvals for proper tightness.

« Keep all nuts, bolts, and screws tight to be sure the
mowar Is in safe working condition. '
» Nover store the mower with fuel In the tank Inside a
bullding where fumes may reach ah open flame or spark.
Allow the angine to cool bafors storing In any anclosure.
* To reduce fire hazard, keep the engine fres of grass,
leaves, or excessive grease.

The operation of any mower can
resull In foreign objecis being
thrown Into the eyas, which can re.
sult in severe aye damags, Always
woar safety glasses or eye shialds
while operating mowar. We recommend standard
salety glasses or wide vision mask over spactacles.

]

14:10 Nn.018 P.14

THE SAFETY SYMBOL A AND THE EXPLANATION WITH IT DESERVE YOUR CAREFUL ATTEN-
TION. A SYMBOL DOES NOT ELIMINATE THE DANGER NOH IS IT A SUBSTITUTE FOR PROPER
ACCIDENT PREVENTION MEASURES. USE COMMON SENSE, A ROTARY MOWER IF OPERATED
IMPROPERLY CAN CAUSE SERIOUS PERSONAL INJURY.

MOWER PARTS AND SERVICE

Fill in and mail Registration card packed with the unit. For service other than specified In this manual, contact
an authorized service dealer. A nationwide parts and service organization has been established to provide
locally avatlable parts and service. A list of authorized parts distributors has beenincluded in this manual. When
ordering repair paris, aiways give ihe following information: 1, The Part Name: 2. Tha Part Number: 3, The
Quantity Desired; 4. The Full (elght digit) Model Number of the Mower, The model number will be found on _
a plate attached to the mower. All replacement parts will be supplied in current production colors or in a neutral
color. A handling fee Is applicable to small paris orders.

2




MUMH JUIUUUR EAFUR ) LU 59Ul 425009 MHE 11 42 1411 Mo.018 P.15

KNOW YOUR MOWER

® CONGRATULATIONS!! You have purchased a quality built rotary mower, deslgned for many years of

- dependable service,
o @ The information contained in this manual will familiarize you with the controls, operational procedures and

maintenance required to assure many years of safe dependable service,
® Instructions within this manual referring to right hand (RH) or left hand (LH) are from operalors position at

rear of mower.

( ENGINE/BLADE )
. _.—CONTROL
BAIL
CONTROL
BRACKET -

UPPER HANDLE
SECTION

-

"

LOWER HANDLE
SECTION

HANDLE. | NS
( | ENGINE

N \\\\&\

ETY— ——

REAR SAF
TRAILING DEFLECTOR

WIZHI}IW P M MOWER DECK

CHUTE

DEFLECTOR :
AN Y ‘
NS BLADE
(UNDER MOWER DECK)
\ J
IMPORTANT

THIS MOWER IS EQUIPPED WITH A FLYWHEEL/BRAKE SYSTEM THAT COMPLIES WITH THE U.S.
CONSUMER PRODUGT SAFETY COMMISSION STANDARDE, THE BLADE MUST STOP ROTATING

WITHIN THREE SECONDS AFTER ENGINE/BLADE CONTROL BAIL IS RELEASED. IF ENGINE AND
BLADE DO NOT STOP WITHIN THREE SECONDS, IMMEDIATELY HAVE THE UNIT CHECKED BY

| ) YOUR NEAREST AUTHORIZED SERVICE DEALER.

Nustratlons in this manual may not show your model but are for reference. They are based on the fatest prod uct information
avallable at time of publication.
3




MU Jw ) BDUUR A UR |

UNPACKING

1. Remove handle seclions, engina/blade control bar,
wheels, rear deflector, rear deflector suppor, chute de-
flector, chute deflector bracket, all loose items and hard-
ware package from carton.

2. Remove and discard all packing material used to
protect mower in ¢carion,

3. Using a sharp object, cut corners of carton and lift
mower out of carlon, Place on a level surface.

NOTE:Lift mower at front and back of mower housing.
Litting by engine may cause damage. Do not pull or
stretch cables altached 1o engine. Remember, mower
blade is under housing, it is sharp and may cause a
severe cut if it contacts hands or fingers. Wear gloves or
other hand protection when litting mower.

4. Open hardware packages, identify and confirm con-
tents to assure all iterns required for assembly are
present. See your dealer if necessary.

§. Take sometime to carefully read the Owner's Manual
to familiarize yourself with the mower, then proceed to
ASSEMBLY INSTRUCTIONS.

RECOMMENDED TOOLS REQUIRED

1 - 6/16 inch Wrench (or adjustable wrench)

1 - 3/8 inch Wrench (or adjustable wrench)

2 - 7/16 inch Wrenches (or adjustable wrenches)
2 - 9/16 inch Wrenches (or adjustable wrench)

1 - 3/4 inch Wrench (or adjustable wrench)

1 - Screwdriver (fiat blade )

1- Hammer (plastic or rawhide preferred)

Lussuidzaubyy

UNPACKING INSTRUCTIONS

MAR 11’92

SHIPPING CARTON CONTENTS

1 - 20" Rotary Mower
1 - Engine Manual
1 - Owher's Manual
1 - Warranty Registration Card
1 - Lower Handle
1 - Upper Handle
1 - Engine/Blade Control Bail
4 - Wheels
1 - Chute Deflector
1 - Chute Deflactor Bracket
1 - Support for Rear Deiflector
1 - Rear Deflector
1 - Bag of Assembly Parts Containing:
4 - Shoulder Bolts 3/8-16 (Wheel Axle)
4 - Nuts, Wide Flange 3/8-16 Thd.
4 - Flalwashers, .391x1.00x.125
3 - Screws, Hex Washer Head, 10-24 x .50 In.
2 - Cable Ties
3 - Nuts, Centerlock, #10-24
2. Screws, Hex Head, 5/16-18 x 1.50 In.
. 2- Nuts, Centerlock, 5/16-18 Thd.
4 - Formed (Curved) Washers
2. Screws, Hex Head, 3/8-16 x 1.50 In.
2 - Bpacers, Sleeve
2 - Nuts, Centerlock, 3/8-16 Thd.
4 - Flatwashers, .375x.88x%.082
1- Screw, Round Head, 10-24 x 1.50 In.
1 - Nut, Reg. Hex #10-24
1 - Rope Guide
1 - Bail Bracket
2 - Screws, Hex Head, 1/4-20 x .50 In.
3 - Nuts, Centerlock, 1/4-20 Thd.
1 - Acorn Nut, Palnut
1 - Torsion Spring
1 - Pin-Hinge, Catcher

HOW TO WEASURE SCREW SIZE
(5716 x 1-1/2 INCH)

J, ‘—_——LENGIH‘_—ﬂ‘
JUHIL

plameTer( (|||

——

14:11 No.018 P.16



NUPFH Uu) IUR EAFUE T AL Ly 23U

[ KSR R X e R S RS K L R A A

HANDLE ASSEMBLY

Lower Handle
1, Insert bottom ends of lowsr handle section through
slots In top of mower housing as shown in Figure 1.

FIGURE 1

41 .

2. Place a 3/8 inch flatwasher onto 4 3/8-16 x 1-1/2inch
screw. Insert screw through lower front mounting hole in
right sice of mower housing as shown in Figure 2. Ingtall
a 8/8 inch flatwasher and 3/8 inch spacer onto screw.
Position lower handle so that screw can be inserted
' through hole at the bottom right side of handle, Assemble
o a 3/8 inch locknut and tighten securely.
8. Repeat Step 2to secure left side of handle sectionand
tighten serew securely fo prevent possible loss of operator

control. :
FIGURE 2 /
~ 3/8 INCH /
LOCKNUT
/8 ING
SPAGER
3/8 INCH /8 INCH
FLATWASHER FLATWASHER
3/8.16 X 1-1/2
INCH SCREW
40

Upper Handle

1. Assemble upper handle to lower handle as shown in
Figure 3. Place a formed washeronto a 5/18x 1-1/2inch
‘screw. Insen screw through right side handle sections.
Install a formed washer and secure handle sections with
a 5/16 inch locknut. Tighten securely.

2. Repeat Step 1 on left side of handle. Se¢ Figure 3.

-

FIGURE 3 :
6/16-18 X 1-1/2

INCH SQHEW

5/16-18 X 1-1/2
INCH SCREW

5/16 INCH

LOCKNUT  FORMED
 WASHER
FORMED
WASHER

' Control Bracket/ Control Bar

1. Insert control bracket onto control bar through slot int
hole as shown in Figure 4.

FIGURE 4

RIGHT HAND
SIDE OF
CONTROL BAR

GONTROL

BRACK ET\

2. Push bracket onto control bar then rotate brack
clockwise as shown in Figure 5. Make sure control bar
in the channe! of the control bracket,

CONTROL
BRACKET .




MU U Luurs Car Ul

Control Bracket/Control Bar (Con't)
'3, Holding control bar and bracket over top of handle
saction, insert left hand end of control bar into upper hole
in left side of upper handle. See Figure 6.

4. Pult inward on right side of control bar and inser
straight end through hole in right side of upper handle
Ses Figure 6.

LD «JULRLAO0V0DDT0

ASSEMBLY INSTRUCTIONS

CONTROL
BAR

FIGURE 6 /

UPETOP

5. Be surethe upstop oncontrolbracket is above the right
leg of the upper handle. See Figure 7.

FIGURE 7

/

6. Route enginesblade control cable under right side of
iower handle as shown in Figure 8. Insert “T" hook end
of controlcable into hole in right side of control bracket
and slot in left side of control brackel. After ingtallation,
"1" hook end of cabie shouid capiuré GO bar in
channel of control brackel. See Figure 8. Secure cable
and rope guide to right side upper handle section as
shown.

IR L L D2

NOTE: Rope guide must be installed o outside of upper
handle section, inserted through handle section and
cable clamp, and secured with a 1/4 inch locknut. Do not
tighten locknut, rope guide should be loose to allow for
starter rope installation.

FIGURE 8 e
HOOK
END
M-8
CABLE
CLAMP

1/4 INCH
LOCKNUT

ROPE GUIDE

7. Rotate and hold control bar against upper handle to
release engine/blade brake. Slowly pull starter handle
far enough to allow starter rope to be inserted into loop
in rope guide as shown in Figure 9, Tighten locknut
seouring rope guide to handle.

+ 3 n ?
en end of loop in rope guida must be nointed

©
[3
L)
I
i
[

FIGURE 9

L& = Lo MU .OLO M.




NMUMAR DU LQUUR CAT UR LUl 000D

—~

Throttle Control

1. Insert #10 x 1-1/2 inch screw through throttle control
and assemble to outside of right side upper handie
‘section as shown in Figure 10, Assemble #10 hex hut
and tighten securely to retain throttle control in position
on upper handle section.

2. Sncurs throttla anntrot cable and engine/blade control
cahla to lower handle section using cable tie strap sup-
plied. NOTE: Cables must be routed under right side
handle section, Check installation, cables must be free
of bends or kinks 1o allow for proper ¢able operation.

FIGURE 10

THROTTLE

CONTROL #10- 24

\ o HEX NUT *

7

#10 X 1-1/2
INCH SCREW

Wheel Assembly

INSTALLATION OF THE WHEELS TOMOWER HOUSING DETER-
MINES CUTTING HEIGHT OF THE BLADE. SEE CUTTING HEIGHT
ADJUSTMENT. : o

THE REAR WHEELS ARE MOUNTED IN ONE OF THE THREE
VERTICAL HOLES IN EACH SIDE NEAR REAR OF HOUSING.

FRONT WHEELS ARE MOUNTED IN ONE OF THE THHEE VERTI
CAL HOLES IN EACH SIDE NEAR FRONT OF HOUSING.,

ALL FOUR WHEELS MUST BE ASSEMBLED TO MOWER HOUS-
ING USING CORRESPONDING MATCHING HOLES.
EXAMPLE: REAR WHEELS INSTALLED iN BOTTOM AGLE, FAGRT
WHEELS MUST BE INSTALLED IN BOTTOM HOLE,

1. Insert shoulder boltthrough a rear wheel(three spoke
or short hub side of wheel is facing outward),

2. install a 25/64 inch flatwasher onto shoulder bolt and
ingert shoulder bolt into one of the vertical mounting
holes in mower housing. Secure wheel assembly to
mower housing using a 3/8 inch flange locknut. See
Figure 11,

3. Repeat procedure and install remaining wheels to
mower housing. Be sure wheels are installed in the
corresponding matching holes.

ASSEMBLY INSTRUCTIONS

L o R AN R § P R A SR I U A A

FIGURE 11 25104 INGH 3/8 INCH FLANGE
FLATWASHER LOCGKNUT

SHOULDER
BOLT - S

AN 1
S

Chute Deflector Assembly

1. Position chute deflector hinge bracket over discharg
opening in right side of mower housing. NOTE: Hooks i
bracket must face outward away from engine as show
in Figure 12, Secure bracket to housing using (2) two
1/4 x 1/2 inch hex head screws and (2) two 1/4 inc
tocknuts. Tighten locknuts securely.

2, Place chute deflector inside tabs of hinge bracket an
align holes in bracket with holes in-deflector. Inse
straight end of hinge pin {iruiniToni side) half way throug
chute deflector. Spread apart spring legs pushin
downward on deck and chute deflector as you inse
hinge pin through spring, deflector, and bracket. Se

Figure 12, v

NOTE: Spring is installed correctly when frontleg isc
top of deflector and rear leg (leg facing handle) is towa
engine and oh top of mower housing.

3. Secure hinge pin with acorn nut. Hint: Use adjustab
wrench to screw on self-tapping acorn nut, Do n
overtighten.’

4, Check assembly for proper deflector operation t
lifting deflectorupwards, release deflector. Spring shou
return it to normal operating position. Do not opera

" mower without deflector properly Installed, -

FIGURE 12 ACORN 14 x 1/2 E\ICH’ SCREW
NUT AN (e e
1 f., i ]\

SPRING D i s B..FI‘A.CKET

5

it

CHUTE
DEFLECTOR

.....




UM U DUUR EAT UR

LU 2014220097

MHR L1 492 14:1¢

;,

A DANGER A

To prevent injury, keep Vest, hunds, hali and oo
clothing away from any moving paris on engine or
mower when performing adjustments of maintenance

that requires engine to ba running.

CRANKCASE OIlL

Change crankcase oil after first(5) five hours of operation
and every(25) twenty-five hours thereafter. Check oll
level before each use, add oll as required.

1. Disconnect spark plug tead wire.

2. Remove gas from fuel tank or seal fuel tank to
prevent fuel leakage by removing fuel cap and covering
tank opening with a piece of plastic (such as kitchen
wrap), reinstall fuel cap. :

3. Position a suitable container in front of mower.

4. Remove oil fill/drain cap.

5. Liftrearof mowerandftiltforward allowing oilto drain
into container. Dispose of used oil properly.

6. Return mower to operating position and refill
crankcase witholl as specified in Engine Operation and
Malntenance Manual,

7. Install oil filvdrain cap and tighten securely.

8. Fill fuel tank with fuel.
9. Reconnect spark plug lead wire.

AIR FILTER

Clean evety (25) twenty-five hours ot operation under
normal operating conditions, more often under dusty
conditions. To clean or replace alr filter, see Engline
Operation and Maintenance Manual.

A DANGER A

Nover operate engine without alr filter installed. A
defactive alt fliter ¢an result in loss of engine powet,
create sxcassive weat and/or damage to Internal en-
gine companents by atlowing dirt or dust 1o enter
engine through carburetor, Replace a damaged or dirt
clogged alt filter as described in Engine Oparationand
Maintenance Manual.

SPARK PLUG

Remove and check periodically for excessive carbon
deposits and proper plug gap. Replace spark plug after
fifty (50) hours of operation or at end of each mowing
season for best engine performance, Set spark pluggap

Prepare mower for storage at end of mowing season
or if mower will not be used within (30) thity or more
days.

A oancer £

Handle gasoline carefully. 1t Is highly flammabls, care-
tess use could result In serlous fire dammage to your
person and/or property.

Draln fusl Into an approved containet outdoors, away
from open flame.

Never store mower with fuel in tank indoors or In &
poorly ventilated enclosure, whete fuel fumes may
raach an open flame, spark or pilot light on furhace,
water haater, clothes dryer, alc,

ENGINE

1. Drain fuel from fuel tank into an approved container.
2. Start engine, run until fuel tank and carburetor are out
of fuel.

NOTE: Gasoline, if permitted to stand unused for an
extended period of time (30 days or more), may develop
gummy deposits which may affect the carburetor andcan

cause engine failure,

3. Romove spark plug and pour (1) one ounce of engine
oil into cylinder through spark plug hole. Pull starter
handle several times to distribute ol which will lubricate
internal pans during storage.

4. Inspect condition of spark plug and check for proper
gap. Replace as required. Reinstall spark plug, leave
spark plug lead wire disconnected.

5. Drain oil from engine crankcase and refill as specified
in Englne Operation and Maintenance Manhual.

MOWER

1. Clean mower thoroughiy.

2. Inspect for worn and/or damaged parts, replace as
required. Check and tighten all screws and nuts.

3. Inspect blade. Sharpen, check balance, or replace if
required.

4, Store mower in normatl operating position.

NOTE: DO NOT store mower in a position where oll in
the crankcasa could drain into ¢ylinder head, doing so
may cause a service problem.

A yearly check-up or tune-up by a qualified service
technician will assure that your mower will provide
maximum perormance next season.

MO ULE .24



[ L0 O n B S ' It .
L) LA [ R I L | AL DL LI D e FR = -+
- L L A B [ B VPR R R I

MODEL C2035 - 010 REPAIR PARTS

NOTE: ALWAYS USE ORIGINAL EQUIPMENT PARTS.
Use of service replacement parts other than original
equipment parts may vold your warranty,

604 -
80282

‘———!802-5:{‘\ \\\
" ){\> Ve N

[}]
o 1
@/“"'

80214 80258

@

NOTE: REPLACEMENT PARTS MAY NOT BE
AVAILABLE IN MATCHING COLORS,

14

. L



o h e o

THUIm O LOouUis o Wit

PV R O R W W 11T 4 L - L

NMULEL Lu.'.Udo VIV RCrFAIN FANIO

Key
No. Part No, Nesgeription
102 ENGINE |~ SEE FOOTNOTE BELOW
104 48148 SCREW, 3/8-16 X1,00 HXWAHDTAP
106 55426 KEY, ADPT
201 323574 FRAME, MAIN-ROTARY
202 56547 DEFLECTOR, REAR
210 | 55759-953 BRACKET, HINGE PIVOT
212 | 57303-953 GUARD,CHUTE
216 55758 CHUTE DEFLECTOR
218 005346 SCREW, 1/4-20 X .50 WAHHTAP
220 55142 SUPPORT, REAR DEFLECTOR
301 57210 20" BLADE, SLOTTED
302 " 120382 * WASHER, REGSPTLK.393X.68 X.10
304 181643 SCREW, 3/8-24 X1.50 HHC
306 309214 BILADE ADAPTER
308 | 310430 BLADE, HUB
402 322597 TIRE & RIM
502 | 317652-853| HANDLE, LOWER
504 .| 317184-853| .HANDLE, UPPER
506 | 319842.853] CONTROL BAR
602 321872 CABLE, RESTART" .,
. 604 | . 57345 THROTTLE CONTROL
704 315512 “DECAL, CAUTION
802-02 27142 BOLT, .500 X 1.410 HHSH 3/8-16
802-04. 45171 NUT, 3/8-16 HWDFL WHIZ-LOCK
802-06 006416 FLATWASHER, .391 X 1.00 X .125
802-12 274707 SCREW, 10-24 X .50 WAHHMA
802-14 57444 CABLE TIE
802-16 997316 NUT, #10-24 REGHEXCTRLK
802-22 122040 SCREW, 5/16-18 X 1.50 HHC
802-24 1498 | * NUT, 56.8-16 REGHEXCTRLK
B02-26 8728 | = FORMED WASHER .343ID X 1.0 X .062
802-28 180126 SCREW, 3/8-16 X 1.50 HHC
802-30 319370 SPACER, SLEEVE 390 X.62X.62
802-32 14909 | * NUT, 3/8-16 REGHEXCTRLK
802-34 446363 FLATWASHER, .375 X .88 X .082
802-52 54406 SCREW, 10-24 X 1,50 SLRDMA
802-54 120361 NUT, #10-24 REGH
802-56 321354 ROPE GUIDE
802-58 1602 | * NUT, 1/4-20 REGHEXCTRLK
802-60 57444 | CABLE TIE
802-62 | 319855-853| CONTROL BRACKET
802-72 120706 SCREW, 1/4-20 X .50 HHC
802-74 1502 | * NUT, 1/4-20 REGHEXCTRLK
802-76 49106 NUT, ACORN PALNUT
80278 55767 SPRING, TORSION
802-80 55768 PIN-HINGE, CA | CHER
Q08 319584 MANUAL, OWNER'S C2035-010 (NOT ILLUSTRATED)

(*) Standard Hardware Items - May Be Purchased Locally,

(~) Contact Engine Manufacturer's authorized service dealer (See Engme Manual) for parts and warranty.

NOTE: Replacement parts may not be available in'matching colors.

15

N L R LI LSRR B ) I




